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Test Report 20-1-0060701T67a-C1-Al

(@ cetecom

1 Measurement diagrams
2.01_Magnetic_Emission_EUT_laying

Common Information

Test Description: Magnetic Field Strength Measurement related to 30/300 m distance
Test Site Location: Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement distance
Version of Testsoftware: EMC32 V10.50.0

Distance correction: used accord. table, pls. see test report

Technical Data: Please see page 2 for detailed data of measurement setup

Rec. antenna (pre-scan): height 1.00 m, parallel and 90° to EUT polarisation

Used Filter: bypass

Test Standard: FCC 15.205 §15.209; RSS-Gen: Issue 4

Operator: HEI

Operating Mode: 1

Power during tests: 12 V DC, 110V/60Hz, full loaded batteries

Comment 1: Channel low/middle/high

Environmental Conditions:: Humidity : 54% rH; Temperature: 18 °C

EUT Setup: 1

Verdict: Passed

EUT Information
PMT number: 20-1-00607S216_C01

Full Spectrum

60T

FCC16 209 kagnetic Field

4

Levelin dBuVv/m

9k 20 30 &0 100k 200300 500 1M 2h 3M BM 10m 20 30M
Freauencv in Hz

Final_Result

Frequency MaxPeak Limit Margin Meas. Time Bandwidth Pol | Azimuth | Corr. Comment
(MHz) (dBuVim) | (dBuV/m) (dB) (ms) (kHz) (deg) (dB/m)
0.017400 -22.40 42.79 65.18 1000.0 0.200 | V 169.0 -59.5 | 03:35:53 - 09.01.2021
0.035000 -30.00 36.72 66.71 1000.0 0.200 | V 331.0 -60.3 | 03:39:09 - 09.01.2021
25.162000 21.02 29.54 8.52 1000.0 9.000 | V 92.0 1.8 | 03:31:21-09.01.2021
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Test Report 20-1-0060701T67a-C1-Al
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2.02_Magnetic_Emission_EUT_standing

Common Information

Test Description: Magnetic Field Strength Measurement related to 30/300 m distance
Test Site Location: Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement distance
Version of Testsoftware: EMC32 V10.50.0

Distance correction: used accord. table, pls. see test report

Technical Data: Please see page 2 for detailed data of measurement setup

Rec. antenna (pre-scan): height 1.00 m, parallel and 90° to EUT polarisation

Used Filter: bypass

Test Standard: FCC 15.205 § 15.209; RSS-Gen: Issue 4

Operator: HEI

Operating Mode: 1

Power during tests: 12V DC, 110 V/60 Hz, full loaded batteries

Comment 1: Channel low/middle/high

Environmental Conditions:: Humidity : 54% rH; Temperature: 18 °C

EUT Setup: 1

Verdict: Passed

EUT Information

PMT number: 20-1-00607S216_C01
Full Spectrum
60T
FCC1H 209 Magnetic Field
=
> 10+
5 1
s U7
= 1
3 0T
= =4
20+ *
_3D L *
_4D -
_50 -
9k 20 30 &0 100k 200300 500 1M 2 3M BM 10 20 30M
Frequency in Hz
Final_Result
Frequency MaxPeak Limit Margin | Meas. Time | Bandwidth | Pol | Azimuth | Corr. Comment
(MHz) (dBuV/im) | (dBuV/m) (dB) (ms) (kHz) (deg) (dB/m)
0.017400 -22.71 4279 65.49 1000.0 0.200 | V 297.0 -59.5 | 04:09:33 - 09.01.2021
0.034920 -28.58 36.74 65.32 1000.0 0.200 | V 305.0 -60.3 | 04:13:32 - 09.01.2021
18.598000 18.39 29.54 11.15 1000.0 9.000 | V 276.0 0.5 | 04:17:43 - 09.01.2021
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Test Report 20-1-0060701T67a-C1-Al
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2.03_Magnetic_Emission_EUT_laying_UMTS_BAND_V

Common Information

Test Description: Magnetic Field Strength Measurement related to 30/300 m distance
Test Site Location: Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement distance
Version of Testsoftware: EMC32 V10.50.0

Distance correction: used accord. table, pls. see test report

Technical Data: Please see page 2 for detailed data of measurement setup

Rec. antenna (pre-scan): height 1.00 m, parallel and 90° to EUT polarisation

Used Filter: bypass

Test Standard: FCC 15.205 § 15.209; RSS-Gen: Issue 4

Operator: TFA

Operating Mode: UMTS BAND V

Power during tests: 12V DC, 110 V/60 Hz, full loaded batteries

Comment 1: Channel low/middle/high

Environmental Conditions:: Humidity : 35% rH; Temperature: 20 °C

EUT Setup: 1

Verdict: Passed

EUT Information
PMT number: 20-1-00607S216_C01

Full Spectrum

60T

FCC15 209 kagnetic Field

L 4

Levelin dBuV/m

*

9k 20 30 &0 100k 200300 500 1 2h 3M BM 10m 20 30M
Freauency in Hz

Final_Result

Frequency MaxPeak Limit Margin Meas. Time Bandwidth Pol | Azimuth | Corr. Comment
(MHz) (dBuVim) | (dBuV/m) (dB) (ms) (kHz) (deg) (dB/m)
0.017480 -19.34 42.75 62.08 1000.0 0.200 | V 222.0 -59.5 | 09:04:19 - 14.01.2021
0.034920 -26.52 36.74 63.26 1000.0 0.200 | V 165.0 -60.3 | 09:08:13 - 14.01.2021
24.210000 20.76 29.54 8.78 1000.0 9.000 | H 161.0 1.7 | 08:59:22 - 14.01.2021
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Test Report 20-1-0060701T67a-C1-Al
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2.04_Magnetic_Emission_EUT_standing BAND_V

Common Information
Test Description:
Test Site Location:
Version of Testsoftware:
Distance correction:
Technical Data:
Rec. antenna (pre-scan):

Magnetic Field Strength Measurement related to 30/300 m distance

Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement distance
EMC32 V10.50.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

Used Filter: bypass

Test Standard: FCC 15.205 § 15.209; RSS-Gen: Issue 4
Operator: TFA

Operating Mode: UMTS BAND V

Power during tests: 12V DC, 110 V/60 Hz, full loaded batteries
Comment 1: Channel low/middle/high

Environmental Conditions:: Humidity : 38% rH; Temperature: 22 °C
EUT Setup: 1

Verdict: Passed

EUT Information

PMT number: 20-1-00607S216_C01
Full Spectrum
60T
FCC1H 209 Magnetic Field
&
E
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204
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304 %
_4D -
_50__
9k 20 30 &0 100k 200300 500 1M 2 3M BM 10 20 30M
Frequency in Hz
Final_Result
Frequency MaxPeak Limit Margin | Meas. Time | Bandwidth | Pol | Azimuth | Corr. Comment
(MHz) (dBuV/im) | (dBuV/m) (dB) (ms) (kHz) (deg) (dB/m)
0.017480 -20.19 4275 62.94 1000.0 0.200 | V 146.0 -59.5 | 10:11:16 - 14.01.2021
0.034920 -25.00 36.74 61.73 1000.0 0.200 | V 176.0 -60.3 | 10:02:17 - 14.01.2021
0.052440 -29.98 33.21 63.19 1000.0 0.200 | V 100.0 -60.5 | 09:58:25 - 14.01.2021
22.730000 19.31 29.54 10.23 1000.0 9.000 | V 300.0 1.5 | 10:06:01 - 14.01.2021
27.502000 20.00 29.54 9.54 1000.0 9.000 | H 214.0 1.8 | 09:51:36 - 14.01.2021
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Test Report 20-1-0060701T67a-C1-Al

(@ cetecom

2.05_Magnetic_Emission_EUT_laying

Common Information

Test Description:

Test Site Location:
Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used Filter:

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement distance

EMC32 V10.50.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup
height 1.00 m, parallel and 90° to EUT polarisation

bypass

Test Standard: FCC 15.205 § 15.209; RSS-Gen: Issue 4
Operator: TFA

Operating Mode: UMTS BAND IV

Power during tests: 12V DC, 110 V/60 Hz, full loaded batteries
Comment 1: Channel low/middle/high

Environmental Conditions:: Humidity : 40% rH; Temperature: 20 °C
EUT Setup: 1

Verdict: Passed

EUT Information

PMT number: 20-1-00607S216_C01
Full Spectrum
60T
FCC1H 209 Magnetic Field
=
S _
R o
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201 @
30+ * L 2 *
_4D -
_50__
9k 20 30 &0 100k 200300 500 1M 2 3M BM 10 20 30M
Frequency in Hz
Final_Result
Frequency MaxPeak Limit Margin | Meas. Time | Bandwidth | Pol | Azimuth | Corr. Comment
(MHz) (dBuV/im) | (dBuV/m) (dB) (ms) (kHz) (deg) (dB/m)
0.017480 -19.48 4275 62.23 1000.0 0.200 | V 346.0 -59.5 | 10:59:30 - 14.01.2021
0.035000 -27.16 36.72 63.88 1000.0 0.200 | V 124.0 -60.3 | 10:51:17 - 14.01.2021
0.052360 -29.13 33.22 62.35 1000.0 0.200 | V 108.0 -60.5 | 10:55:26 - 14.01.2021
0.069880 -31.31 30.71 62.03 1000.0 0.200 | V 228.0 -60.5 | 11:08:23 - 14.01.2021
3.890000 6.53 29.54 23.01 1000.0 9.000 | V 346.0 -13.0 | 11:04:17 - 14.01.2021
23.790000 19.68 29.54 9.86 1000.0 9.000 | H 16.0 1.7 | 10:47:24 - 14.01.2021
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Test Report 20-1-0060701T67a-C1-Al
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2.06_Magnetic_Emission_EUT_standing

Common Information

Test Description:

Test Site Location:
Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used Filter:

Test Standard:

Operator:

Operating Mode:

Power during tests:
Comment 1:
Environmental Conditions::
EUT Setup:

Verdict:

EUT Information

PMT number:

60T

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement distance
EMC32 V10.50.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 4

TFA

UMTS BAND IV

12V DC, 110 V/60 Hz, full loaded batteries

Channel low/middle/high

Humidity : 40% rH; Temperature: 20 °C

1

Passed

20-1-00607S216_C01
Full Spectrum

FCC1H 209 Magnetic Field
c $
=1
5 L
s U7
= L
3 0T
= -
201
I 4
30t 2
_4D -
_50__
9k 20 30 &0 100k 200300 500 1M 2 3M BM 10 20 30M
Frequency in Hz
Final_Result
Frequency MaxPeak Limit Margin | Meas. Time | Bandwidth | Pol | Azimuth | Corr. Comment
(MHz) (dBuV/im) | (dBuV/m) (dB) (ms) (kHz) (deg) (dB/m)
0.017480 -20.20 4275 62.94 1000.0 0.200 | V 154.0 -59.5 | 11:36:59 - 14.01.2021
0.035000 -26.61 36.72 63.33 1000.0 0.200 | V 193.0 -60.3 | 11:39:53 - 14.01.2021
0.052360 -30.29 33.22 63.51 1000.0 0.200 | V 80.0 -60.5 | 11:43:13 - 14.01.2021
12.722000 15.48 29.54 14.06 1000.0 9.000 | H 37.0 2.9 | 11:33:34 - 14.01.2021
15.514000 17.67 29.54 11.87 1000.0 9.000 | V 46.0 0.4 | 11:46:20 - 14.01.2021
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Test Report 20-1-0060701T67a-C1-Al

(@ cetecom

8.01_Traffic_mode_UMTS_Band_2_Channel_9400_Standing

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Radiated emission

Fully-Anechoic Chamber

FCC FCC Part 27.53(h) AWS emission limits / RSS-139, Issue 3
vertical / horizontal

Measurement software version EMC32 V10.60.20

Operating Mode: UMTS_Band_2 | UL_Ch_9400
Operator: TFra

Environmental Conditions:: Humidity : 40% rH; Temperature: 20 °C
EUT Setup: 2

Verdict: Passed

EUT Information

PMT number: 20-1-00607S218_C01
Full Spectrum
0T
20t
T 1,878850000GHz v
10+ 12,990 dBm
D 4
g 1
8 10t FCC ISED -1 3dBm
£ 1
©
3 207
_3 |:|__
_4 |:|__
_5 |:|__
30M  BOGBO &O000M 200 30040®B0O0  BOOIG 2G 3G 4GHGHE 810G 18G
Freauency in Hz
Remark: Emission at 1.87885 GHz is uplink frequency of UMTS FDD 2 and not related to results
Final_Result
Frequency RMS Limit | Margin Meas. Time Bandwidth | Height | Pol | Azimuth | Elevation | Corr. Comment
(MHz) (dBm) | (dBm) (dB) (ms) (kHz) (cm) (deg) (deg) (dB)
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Test Report 20-1-0060701T67a-C1-Al
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8.01a_Traffic_mode_UMTS_Band_2_Channel_9400_Standing

Common Information

Test Description: Radiated emission

Test Site: Fully-Anechoic Chamber

Test Standard: FCC FCC Part 24.238 Broadband PCS
Antenna polarisation: vertical / horizontal

Measurement software version EMC32 V10.60.20

Operating Mode: UMTS_Band_2 | UL_Ch_9400
Operator: SOz

Environmental Conditions:: Humidity : 40% rH; Temperature: 20 °C
EUT Setup: 2

Verdict: Passed

EUT Information

PMT number 20-1-0060701S218_CO01
Full Spectrum
30T
20+
e 07
[a]
R FCC-ISED-+13dBm
© ot v
g 20 19500000000 GHz
1 20,809 dBm
_40__
18 18,2 18.4 18,6 18,5 19 18,2 19.4 19,5

Freauency in GHz
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Test Report 20-1-0060701T67a-C1-Al
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8.02_Traffic_mode_UMTS_Band_2_Channel_9400_Laying

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:
Measurement software version
Operating Mode:
Operator:
Environmental Conditions::
EUT Setup:
Verdict:

EUT Information
PMT number:

Radiated emission

Fully-Anechoic Chamber

FCC FCC Part 27.53(h) AWS emission limits / RSS-139, Issue 3
vertical / horizontal

EMC32 V10.60.20

UMTS_Band_2 | UL_Ch_9400

SSanthakum

Humidity : 40% rH; Temperature: 20 °C

2

Passed

20-1-00607S218_C01
Full Spectrum

1,879300000 GHz
8,245 dBm
v

FCC:ISED -1 3dBm

Levelin dBm

30M

S060 &O00M

200 30040®00 {0MG 2G

Frequencv in Hz

Remark: Emission at 1.8793 GHz is uplink frequency of UMTS FDD 2 and not related to results

Final_Result

Frequency RMS

(MHz)

Limit

Margin

Meas. Time
(ms)

Bandwidth

Height

Pol

Azimuth

Elevation

Corr.

Comment

(dBm)

(dBm)

(dB)

(kHz)

(cm)

(deg)

(deg)

(dB)
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Test Report 20-1-0060701T67a-C1-Al
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8.02a_Traffic_mode_UMTS_Band_2_Channel_9400_Laying

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:
Measurement software version
Operating Mode:
Operator:
Environmental Conditions::
EUT Setup:
Verdict:

EUT Information
PMT number:

Radiated emission

Fully-Anechoic Chamber

FCC FCC Part 24.238 Broadband PCS
vertical / horizontal

EMC32 V10.60.20

UMTS_Band_2 | UL_Ch_9400

S0z

Humidity : 40% rH; Temperature: 20 °C
2

Passed

20-1-00607S218_C01
Full Spectrum

FCC_ISED -1 3dBm

Levelin dBm

v

19500000000 GHz
-20.259 dBm

CETECOM_TR20-1-0060701T67a_C1_A1l
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Test Report 20-1-0060701T67a-C1-Al
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8.03_Traffic_mode_UMTS_Band_4_Channel_1312_Standing

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:
Measurement software version
Operating Mode:
Operator:
Environmental Conditions::
EUT Setup:
Verdict:

EUT Information

Radiated emission

Fully-Anechoic Chamber

FCC FCC Part 27.53(h) AWS emission limits / RSS-139, Issue 3
vertical / horizontal

EMC32 V10.60.20

UMTS_Band_4 | UL_Ch_1312

TFra

Humidity : 40% rH; Temperature: 20 °C

2

Passed

PMT number: 20-1-00607S218_C01
Full Spectrum
301
204
1 1,713250000 GHz Y
16.938 dBm
104
D__
: il
8 10t FCC ISED -1 3dBm
£ 41
]
3 207
_3|:|__
_4|:|__
_5|:|__
30M  BOB0 BOOOM 200 300400600 8001G ?G 3G 4GEGE B10G  18G

Freauencv in Hz

Remark: Emission at 1.71325 GHz is uplink frequency of UMTS FDD 4 and not related to results

Final_Result
Frequency RMS Limit | Margin Meas. Time Bandwidth | Height | Pol | Azimuth | Elevation | Corr. Comment
(MHz) (dBm) | (dBm) (dB) (ms) (kHz) (cm) (deg) (deg) (dB)
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Test Report 20-1-0060701T67a-C1-Al
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8.04_Traffic_mode_UMTS_Band_4_Channel_1312_Laying

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:
Measurement software version
Operating Mode:
Operator:
Environmental Conditions::
EUT Setup:
Verdict:

EUT Information
PMT number:

Radiated emission

Fully-Anechoic Chamber

FCC FCC Part 27.53(h) AWS emission limits / RSS-139, Issue 3
vertical / horizontal

EMC32 V10.60.20

UMTS_Band_4 | UL_Ch_1312

SSanthakum

Humidity : 40% rH; Temperature: 20 °C

2

Passed

20-1-00607S218_C01
Full Spectrum

v

1.713700000 GHz
11,7207 dBm

FCC:ISED -1 3dBm

Levelin dBm

30M

S060 &O00M

200 30040®00 {0MG 2G

Frequencv in Hz

Remark: Emission at 1.7137 GHz is uplink frequency of UMTS FDD 4 and not related to results

Final_Result

Frequency RMS

(MHz)

Limit

Margin

Meas. Time
(ms)

Bandwidth

Height

Pol

Azimuth

Elevation

Corr.

Comment

(dBm)

(dBm)

(dB)

(kHz)

(cm)

(deg)

(deg)

(dB)
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Test Report 20-1-0060701T67a-C1-Al
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8.05_Traffic_mode_UMTS_Band_5_Channel_4233_Standing

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:
Operating Mode:
Operator:
Environmental Conditions::
EUT Setup:
Verdict:

EUT Information

Radiated emission related to 1m

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
FCC FCC Part 24.238 Broadband PCS

vertical / horizontal

UMTS_Band_5 | UL_Ch_4233

TFra

Humidity : 55% rH; Temperature: 20 °C

2

Passed

PMT number: 20-1-00607S5218_C01
Full Spectrum
0T
201
1 846, 416667 MHz
8,024 dBm
101 v
D +4
g -10T FEC FPap? Z ISED RSST32
o i
=]
< 201
¢ |
3
_3 |:|__
_4 |:|__
_5 D__
_6 D--
30 5060 g000M 200 300400500  8001G 26 3G 4GEGE 849G
Frequency in Hz
Remark: Emission at 846.41667 MHz is uplink frequency of UMTS FDD 5 and not related to results
Final_Result
Frequency MaxPeak | Limit | Margin | Meas. Time | Bandwidth | Height | Pol | Azimuth | Elevation | Corr. | Comment
(MHz) (dBm) (dBm) (dB) (ms) (kHz) (cm) (deg) (deg) (dB)
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Test Report 20-1-0060701T67a-C1-Al
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8.06_Traffic_mode_UMTS_Band_5_Channel_4233_Laying

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:
Operating Mode:
Operator:
Environmental Conditions::
EUT Setup:
Verdict:

EUT Information

Radiated emission related to 1m

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
FCC FCC Part 24.238 Broadband PCS

vertical / horizontal

UMTS_Band_5| UL_Ch_4233

SSanthakum

Humidity : 59% rH; Temperature: 20 °C

2

Passed

PMT number: 20-1-00607S5218_C01
Full Spectrum
T
20+
104 Y
1 846, 416667 MHz
10,632 dBm
D +4
g -107T FEC Fap2 e ISED T RSST132
a8 i
=]
< 2071
¢ 1
3
_3 D--
_4 D--
_5 D--
_6 D--
30M ROBO S0100M 200 300400500  BO01G 2G 3G 4GHG 6 89G
Frequency in Hz
Remark: Emission at 846.41667 MHz is uplink frequency of UMTS FDD 5 and not related to results
Final_Result
Frequency MaxPeak Limit Margin Meas. Time Bandwidth | Height Pol Azimuth | Corr. Comment
(MHz) (dBm) (dBm) (dB) (ms) (kHz) (cm) (deg) (dB)
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Test Report 20-1-0060701T67a-C1-Al
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9.201_Band-Edge_low_Channel_9262_UL_1852.4MHz

Common Information
Test Description: -
Test Site Location: CETECOM GmbH Essen

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.50.0
Test Standard: -

Test Case: -

Operating Mode: UMTS FDDII

Environmental Conditions:: Humidity : 60% rH; Temperature: 20 °C

Operator: TFra

EUT Setup: 1

Verdict: Passed

EUT Information
PMT number: 20-1-00607S216_C01

Full Spectrum

T 1,849999000 GHz
o514 -33.335 dBEBm

Levelin dBm
&
=

T v
_3 5__
_4 D--
_4 5__
_5 |:|__
_5 5__
1549 1649.2 1649.4 16849.6 1849.8 1850
Freauency in MHz
Final_Result
Frequency RMS Limit Margin Meas. Time Bandwidth Pol Azimuth Elevation Corr.
(MHz) (dBm) (dBm) (dB) (ms) (kHz) (deg) (deg) (dB)
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Test Report 20-1-0060701T67a-C1-Al
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9.202_Band-Edge_high_Channel_9538_UL_1907.6MHz

Common Information
Test Description:
Test Site Location:
Test Site:
Test Standard:
Test Case:
Operating Mode:
Environmental Conditions::
Operator:
EUT Setup:
Verdict:

EUT Information
PMT number:

CETECOM GmbH Essen

Fully Anechoic Chamber (FAC1) - EMC32 V10.50.0

UMTS FDDII

Humidity : 60% rH; Temperature: 20 °C
TFra

1

Passed

20-1-00607S216_C01
Full Spectrum

Levelin dBm
&
=

1,910002000 GHz
-33.469 dBm

1910

Final_Result

1910.4 1910.6
Frequency in MHz

191

Frequency RMS

(MHz)

(dBm)

Limit
(dBm)

Bandwidth Pol
(kHz)

Meas. Time
(ms)

Margin
(dB)

Corr.
(dB)

Azimuth
(deg)

Elevation
(deg)
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Test Report 20-1-0060701T67a-C1-Al

(@ cetecom

9.401_Band-Edge_Channel_1312_UL_1712.6MHz

Common Information

Test Description: Band-Edge low - Radiated Spurious Emissions
Test Site Location: CETECOM GmbH Essen

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.50.0
Test Standard: FCC Part 22.917(a) / RSS-132

Test Case: -

Operating Mode: UMTS FDDIV

Environmental Conditions:: Humidity : 54% rH; Temperature: 18 °C

Operator: HEI

EUT Setup: 1

Verdict: Passed

EUT Information
PMT number: 20-1-00607S216_C01

Full Spectrum

1 FUCiRART..27
_’| 5__
_2 D--
i 1,709996000 GHz
-30,721 dBm
e -30T M
[a) 1S
=]
£ 354
e 1
3
_4 |:|__
_4 5__
_5 D--
_5 5__
1709 1709.2 1709.4 1709.6 1709.8 1710
Freauency in MHz
Final_Result
Frequency RMS Limit Margin Meas. Time Bandwidth Pol Azimuth Elevation Corr.
(MHz) (dBm) (dBm) (dB) (ms) (kHz) (deg) (deg) (dB)
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Test Repo

9.402_Band-Edge_Channel_1513_UL_1752.4MHz

rt 20-1-0060701T67a-C1-Al

Common Information
: Band-Edge high - Radiated Spurious Emissions

Test Description

Test Site Location:

CETECOM GmbH Essen

(@ cetecom

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.50.0
Test Standard: FCC Part 22.917(a) / RSS-132

Test Case: -

Operating Mode: UMTS FDDIV

Environmental Conditions:: Humidity : 54% rH; Temperature: 18 °C

Operator: HEI

EUT Setup: 1

Verdict: Passed

EUT Information

PMT number: 20-1-00607S216_C01
Full Spectrum
1 FUCiRART..27
_’| 5__
_2 D--
-254, 755000000 GHz
1 -30.249 dBm
c -i0¥
o} 1
=]
£ 351
e 1
3
_4 |:|__
_4 5__
_5 D--
_5 5__
1755 17585.2 17565.4 1755.6 17565.8 1756
Freauency in MHz
Final_Result
Frequency RMS Limit Margin Meas. Time Bandwidth Pol Azimuth Elevation Corr.
(MHz) (dBm) (dBm) (dB) (ms) (kHz) (deg) (deg) (dB)
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Test Report 20-1-0060701T67a-C1-Al

(@ cetecom

9.501_Band-Edge_Channel_4132_UL_826.4MHz

Common Information
Test Description:
Test Site Location:
Test Site:
Test Standard:
Operating Mode:
Environmental Conditions::
Test SW Version:
Operator:
Remarks:
EUT Setup:
Verdict:

EUT Information
PMT number:

Band-Edge low - Radiated Spurious Emissions
CETECOM GmbH Essen

Fully Anechoic Chamber (FAC1) - EMC32 V10.50.0
FCC Part 22.917(a) / RSS-132

UMTS FDDV

Humidity : 54% rH; Temperature: 18 °C
EMC32 V10.50.0

HEI

EUT - laying/standing position

1

Passed

20-1-00607S216_C01
Full Spectrum

FCC ISED. LTE

Levelin dBm
&a
i

G23,995000 MHz
-37.037 dBm

823

CETECOM_TR20-1-0060701T67a_C1_A1l

823.4 823.6
Frequency in MHz
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Test Report 20-1-0060701T67a-C1-Al

(@ cetecom

9.502_Band-Edge_Channel_4233_UL_846.6MHz

Common Information

Test Description: Band-Edge high - Radiated Spurious Emissions LTE Band V
Test Site Location: CETECOM GmbH Essen

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.50.0

Test Standard: FCC Part 22.917(a) / RSS-132

Operating Mode: UMTS FDDV

Environmental Conditions:: Humidity : 54% rH; Temperature: 18 °C

Test SW Version: EMC32 V10.50.0

Operator: HEI

EUT Setup: 1

Verdict: PassedComment:

EUT Information
PMT number: 20-1-00607S216_C01

Full Spectrum

FCCISED. LTE

849,140000 MHz
-33.008 dBm
+ v

Levelin dBm
&
=

849 849,2 849.4 849,86 8449.8 850
Frequency in MHz

Final_Result
Frequency RMS Limit Margin Meas. Time Bandwidth Pol Azimuth Elevation Corr.
(MHz) (dBm) (dBm) (dB) (ms) (kHz) (deg) (deg) (dB)

End Of Annex 1
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